

非開示情報

分析報告单

CERTIFICATE OF ANALYSIS

检验日期: 2025.12.10

报告日期: 2025.12.10

检测数量: 200kg

品名: 溴代叔丁烷 批号: 非開示情報

| 項目 | 標準                                          | 結果     |
|----|---------------------------------------------|--------|
| 純度 | 98.0%                                       | 99.53% |
| 外觀 | 無色至淡黃色液體                                    | 符合     |
| 結論 | 本產品符合標準<br>The result conform with standard |        |

非開示情報

非開示情報